APPENDIX

D CONTAMINANTS OF
EMERGING
CONCERN IN
WASTEWATER



210 — 889 Harbourside Drive
North Vancouver, BC V7P 3S1
wsp.com

MEMO

TO:

CVRD TACPAC Committee

FROM: Indre Tunile, EIT, Al Gibb, P.Eng., WSP Canada Group Ltd.

SUBJECT: CVRD LWMP - An Overview of Emerging Contaminants in Wastewater

DATE: September 20, 2019

FILE: 18P-00276-00

OVERVIEW

Contaminants of emerging concern (CECs), also referred to as micropollutants, emerging
contaminants, emerging substances of concern, trace contaminants or microcontaminants, are the
residual substances released to the water-soil-air matrix due to human activities in almost
undetectable concentrations (low to sub-parts per billion (ppb)). Many of these substances are
[...]
of carcinogenic bromate, nitrosamines (NDMA) or formaldehyde. During the ozonation process,

Page 5



bromide is oxidized to bromate with increasing yields for increasing ozone doses. The ozone dose
depends on organic matter and nitrite present in the wastewater that contribute to ozone demand
(Krahnstover & Wintgens, 2018). A study conducted at a full-scale ozonation treatment plant
investigated the oxidation by-products and concluded that the concentration of bromate in ozone
treated effluent is largely dependent on the initial bromide and bromate concentration in the
incoming wastewater (Bourgin et al., 2018). Similarly, high concentrations of NDMA were
detected prior ozonation and the formation had no correlation with ozone dose. Unlike NDMA
that can be efficiently degraded in a sand filter, the filtration was ineffective in the reduction of the
bromate concentration. Most of the ozonation transformation products cannot be quantified due to
the lack of available standards. They are formed due to high ozone-reactivity with the parent
compound and can be further transformed mostly by attack of hydroxyl radicals. Biological
treatments proved to be inefficient in biodegrading ozonation transformation products, as these
appear to be very stable compounds.

Operation of the ozone reactor requires staff training as well as specific safety measures due to the
toxicity of ozone gas.

REGULATORY FRAMEWORK IN CANADA

The Wastewater Systems Effluent Regulations (WSER) is the only federal regulation that exists to
control domestic wastewater releases. The WSER imposes minimum standards for municipal
effluent quality nationwide. The regulations apply to wastewater systems that treat more than 100
m?® of wastewater per day. The regulated compounds are suspended solids (TSS), carbonaceous
biochemical oxygen demand (BOD:s), total residual chlorine, and un-ionized ammonia. In addition,
wastewater effluents must not be acutely toxic at the point of discharge based on a 96-hour acute
toxicity test for rainbow trout.

The provincial Municipal Wastewater Regulation regulates wastewater discharges to bodies of
water in BC. Under this regulation, compounds such as pH, BODs, TSS, total phosphorus and
ortho-phosphate are monitored, and their release to the receiving environment is controlled.

There are currently no federal, provincial or municipal regulations in Canada limiting the levels of
CECs in wastewater effluent. The Fisheries Act is potentially the only regulatory tool that could
be used to control the release of CECs. The Act prohibits discharge of substances that are
deleterious to fish and is administered and enforced by Environment and Climate Change Canada.

While no regulations are currently in place, a Water Quality Guideline for Protection of Aquatic
Life was created in 2018 for carbamazepine, a drug prescribed as an antiepileptic. The guideline
recommends a maximum level for long-term exposure in freshwater systems of <10 ug/L.

Despite the lack of regulation to control CECs in wastewater effluent, the topic is in the forefront
of communities and environmental protection organisations. In March 2018, the Canadian Water
Network published a comprehensive report titled “Canada’s Challenges and Opportunities to
Address Contaminants in Wastewater”. The report includes the review of existing policies and
regulations nationwide, contaminants present in municipal wastewater and Canada’s options to
deal with them. Given these developments, it is likely that additional guidelines, and possibly
regulations will be created for other CECs in the future, though timelines are uncertain.

REGULATORY FRAMEWORK IN EUROPE

Switzerland is the only country where the removal of CECs is mandatory. A new law, effective
January 2016, affects approximately 120 out of 650 treatment plants equating to 50% of the total

Page 6



wastewater in the country to implement an additional step by 2040 (Eggen et al., 2014). The
driving forces for advanced treatment in a landlocked country like Switzerland are:

1 load reduction for downstream water use;
2 protection of sensitive waters (ecotoxicology); and
3 protection of drinking water resources (precaution) (water2020.eu).

The twelve indicator substances shown in Table 2 were chosen as non-easily biodegradable
substances that exhibit poor removal during conventional wastewater treatment (Bourgin et al.,
2018). These substances cover a wide range of toxicity. To meet the Swiss regulation the removal
efficiency of selected indicator substances must be 80% on average over the whole WWTP from
influent to effluent (WPO, 2018).

Table 2: Indicator substances for checking the performance of advanced treatment of CECs in Switzerland

COMPOUND COMPOUND CLASS
1 Amisulprid Antiphsychotic
2 Carbamazepine Anticonvulsant
3 Citalopram Antidepressant
4 Clarithromycin Antibiotic
5 Diclofenac Analgesic / Anti-
6 Hydrochlorothiazid Diuretic drug
7 Metoprolol Beta blocker
8 Venlafaxine Antidepressant
9 Benzotriazole Corrosion inhibitor
10 Candesartan Antihypertensives
11 Irbesartan Antihypertensives
12 |Mecoprop Herbicide

The EU member states are required to monitor the prevalence of substances on the Watch List
(priority substances in the field of water policy) that came into effect in September 2015. The
current Watch List includes eight substances (Table 3) and the list is reviewed and updated every 2
years.

Table 3: CECs, including pharmaceuticals, antibiotics and hormones included in EU Watch List

COMPOUND COMPOUND CLASS

1 |17-Alpha-ethinylestradiol (EE2) Hormonal contraceptive

2 | 17-Beta-estradiol (E2), Estrone (E1) Hormone

3 | Ciprofloxacin Antibiotic

4 | Macrolide antibiotics (erythromycin, Antibiotics
clarithromycin, azithromycin)

5 | Amoxicillin Antibiotic

6 |Methiocarb Pesticide

7 | Neonicotinoids (imidacloprid, thiacloprid, Insecticides
thiamethoxam. clothianidin. acetamiprid)

Page 7



‘ 8 ‘ Metaflumizone ‘ Insecticide

INSTALLATIONS WORLDWIDE

At present, there are eleven WWTPs in Switzerland that have implemented an additional
treatment step (ozone-5; PAC-4; GAC-2) at full-scale for the removal of CECs such as hormones,
pharmaceutical residues, etc., from wastewater (micropoll.ch). There are an additional twenty-two
WWTPs that are under construction or in the planning/design phase.

Although, CEC removal is not mandatory in the EU, in Germany, France and Sweden an
additional CEC removal step is already implemented at different WWTPs. In Germany there are
twenty-two WWTPs that have implemented micropollutant removal processes (ozone-4; PAC-14;
GAC-4) (micropoll.ch). In France all four WWTPs that adapted an additional step utilise
ozonation process for the removal of CECs. In Sweden there are currently two full scale
installations; ozone and GAC (MORPHEUS, 2017-2019).

In Canada, the J.R.-Marcotte WWTP in Montreal is undergoing major upgrades that include the
installation of an ozone disinfection system to target bacteria, viruses and pharmacological toxins
according to the Montreal Gazette. The plant treats 2,780,000 to 7,600,000 m® of wastewater per
day and it currently only carries out primary treatment, removing solids and some nutrients.
According to the Canadian Consulting Engineer website, the decision to add ozone disinfection
was based on long-term research and public concerns for the environment; the quality of the
effluent being released into the St Lawrence River. The cost of construction that is largely
financed by the provincial and federal governments is estimated at $285M CAD. The project is
two years behind schedule, and the new completion date is 2021.

FULL-SCALE CASE STUDIES

The following full-scale studies were adopted from the Project MORPHEUS report.

FULL-SCALE OZONATION SYSTEM

At the WWTP Neugut in Dubendorf, Switzerland, a full-scale ozonation system has been in effect
since April 2014, as shown in Figure 4.

Figure 4 WWTP Neugut in Diibendorf with a full-scale ozonation system

The Neugut WWTP originally consisted of a primary clarifier, a conventional activated sludge
treatment with a secondary clarifier, and a sand filter (Bourgin et al., 2018). The ozone system was
installed between the secondary clarifiers and the sand filters. Some basic characteristics of the

WWTP are listed below:
Page 8



—  WWTP characteristics: plant size: 155,000 PE (105,000 inhabitants and 55,000 industry);
flow range: Q = 13,000-57,000 m*/d; annual amount of treated wastewater: 21 million m?

— Ozone unit inflow wastewater characteristic: COD = 16 mg/L; DOC = 5.3 mg/L; Ny =
0.08 mg/1; Nx. = 0.03 mg/L; pH = 7.4 mg/L; Q = 70—660 L/s

— Ozonation unit characteristic: pure oxygen tank 80 m?; ozone generators: 2 x 5.5 kg O3/h;
ozone reactor: V = 530 m* (divided in two ozonation chambers with ceramic diffusers) water
depth 6.0 m; mean residence time 37 min (min. residence time 13 min.)

— Ozone dosage: 0.33-0.50 g O3/g DOC and 1.6-2.7 g O3/m?

— Ozonation unit energy requirements: pure oxygen 28 g/m?; electricity: 0.024 kWh/m?;
entire plant: 0.42 kWh/m?

— Costs of ozonation: Gross investment (excl. deduction of federal subsidy): 3.27 million CHF
($4.46M CAD); ozonation operating costs per year: 110,000 CHF/year ($150,000 CAD)
including 40% pure oxygen; 20% electricity; 20% indicator compound analysis; 20%
personnel and overheads

— Removal efficiency of CECs: average elimination of 12 indicator substances from
wastewater and varied between 80% and 86%.

FULL-SCALE PAC ADSORPTION SYSTEM

WWTP Dulmen in Lippeverband, Germany, is a single-stage, conventional mechanical-biological
wastewater treatment plant as shown in Figure 5.

Figure 5: Scheme of the PAC system at WWTP Diilmen

The PAC unit consists of a contact basin (Vges. = 270 m®), two converted filter cells, a newly built
sedimentation basin (A = 360 m?, V = 1440 m?) and the remaining filter system (three filter cells).
Before discharging into the receiving river Tiberbach, the clarification outflow is treated in the
adsorption step for removal of CECs. Some basic characteristics of the WWTP are listed below:

—  WWTP characteristics: plant size: 55,000 PE; flow range: Q = 10,800-17,300 m*/d; annual
amount of treated wastewater: 3 million m?

— Raw wastewater characteristics: COD <60 mg/L; Niotat <18 mg/l; Piota1 <1 mg/L

— Applied PAC technology: PAC storage and dosage system; PAC contact basin (V =270 m?),
residence time: 22—150 min; PAC dosage from 10 to 20 mg /L; Sedimentation basin: V =
1470 m? (area = 370 m?); three residual filter cells; filter type: two-layer spatial filtration (area
per filter cell 28 m?); Filtration speed: 7.5—13 m/h; treated wastewater flow: Q = 108-720
m3/h

— Costs: the investment costs for the construction and adaptation of existing WWTP to PAC
system was 4.0 million Euro ($5.9M CAD).

Page 9



— Removal effectiveness of CECs ranged from 72 % to 97 %.

GAC FILTERING SYSTEM

The GAC filtering system was placed at the outlet of Kristianstad WWTP in Skane, Sweden, as a
fourth-stage treatment step, treating a fraction of the outgoing water as shown in Figure 6.

Figure 6: Scheme of the GAC filtering system at Kristianstad WWTP, Sweden

The GAC unit consists of pre-filter filled with 1 m® of sand to remove part of the organic material
and thereby “protect” the GAC filter from high loads of such materials coming from the outlet
water of the WWTP. The GAC filter has been in operation for more than 12 months. The sand
filter was back-flushed around three to four times a week while the GAC filter did not need any
backflushing during the entire year. Some basic characteristics of the treated outlet water at
Kristianstad WWTP is shown below:

—  WWTP characteristics: plant size: 118,000 PE; flow range: Q = 18,000-38,500 m?/d; annual
amount of treated wastewater: 8.4 million m?

— Conventionally treated wastewater characteristics: BOD7 =1.7 mg/L; Nioa1 = 7 mg/L; Piotal
=0.095 mg/L

— Applied GAC technology: pre-filtration through 1 m? sand followed by filtration through 1
m® of GAC. Flow: 2 m’h

— Costs: the cost for this add-on fourth stage filter was roughly 1 million SEK ($138,000 CAD)

— Removal efficiency of CECs is in most cases more than 90% after >20,000 bed volumes
(BV).

According to the Project MORPHEUS, which investigated the full-scale advanced treatment

technologies in Europe for the removal of CECs from wastewater, GAC technology has the lowest

investment cost due to the simplicity of this technology’s installation while ozonation and PAC

treatments require relatively higher capital investment. However, GAC was found to be the most

expensive to operate. The GAC costs are attached to regeneration or exchange of the material

(usually after 6 months) and compared to PAC the higher amount of GAC is needed to achieve the

same removal rates. The PAC system requires continuous dosage of PAC, coagulants and

polymers as well as sludge treatment (dewatering and incineration). It should be noted that in

Europe, incineration is a common and accepted method for sludge disposal.

In terms of energy demand, ozone technology usually requires double the energy of PAC
treatment and up to twelve times more than GAC treatment.

Page 10



CONCLUSIONS

— Contaminants of emerging concern (CECs) in domestic wastewater include a wide range of
compounds with different characteristics that pose various risks to human health and the
environment.

— Application of advanced treatment steps (ozone and/or activated carbon) for removal of CECs
is currently being practiced in Europe and is expanding. Drivers for removal of CECs in
Europe is largely due to the nature of the landlocked lake and river system and impacts of
upstream discharges on downstream users.

— CEC removal effectiveness depends on the number of factors, but removal of indicator
compounds in the range of 70% to greater than 90% have been demonstrated at full-scale
plants.

— For powdered activated carbon (PAC) and ozone treatment, post treatment such as sand
filtration is necessary to remove small PAC particles and oxidation by-products, respectively.
Although granulated activated carbon (GAC) has the lowest investment cost, the necessity to
regenerate or exchange material results in high maintenance costs.

— Wastewater treatment of CECs using activated carbon separates these pollutants from the
liquid stream, but does not degrade or transform them. If GAC is used, high-temperature
regeneration of the media will degrade most or all of the captured pollutants (this requires
specialised regeneration facilities). If PAC is used, the captured CECs will be incorporated
into the waste solids (sludge), which may make this material unsuitable for beneficial reuse
such as compost production or land application. Ozonation will result in degradation of some
CECs but may generate toxic by-products which may require additional treatment (filtration
or activated carbon).

— Regulations relating to CEC removal are in place in Switzerland and a list of twelve indicator
compounds has been identified. The EU has also developed a Watch List of eight compounds.

— No operating WWTPs were identified in North America specifically designed to remove
CECs, although a plant is under construction in Montreal.

— Implementation of CEC removal technology should depend on the end use of the water or
receiving environment, and must be considered together with solids handling practices.

— Similarly, implementation of CEC removal technology for a reclaimed water stream should
depend on the end use of the reclaimed water, the potential risk to the receiving environment
whether land, freshwater or marine, and must be considered together with solids handling
practices.

— Ongoing research and development can be expected to continue advances in the detection,
characterisation and control of CECs in domestic wastewater.

REFERENCES

Albstadt-Ebingen WWTP Fact Sheet, Retrieved from: https://koms-
bw.de/en/cms/content/media/Steckbrief Albstadt-Ebingen%20EN.pdf

Awfa, D., Ateia, M., Fujii, M., Johnson, M. S., & Yoshimura, C. (2018). Photodegradation of